
V O L U M E  5 7   N U M B E R  1   /   I S S N  1 0 7 7 - 3 0 0 2    spring 2023

Water Reuse 

Playing catchup—the slow and steady march of 
water reuse in New England

Membrane bioreactor for potable reuse—
validation of a full-scale flat plate MBR for virus 
and protozoa removal

Potable reuse in Florida—how one small utility 
is making it happen

Sustainable Water Initiative for Tomorrow—
groundwater replenishment in eastern Virginia



Speak to one of our experts at 630.837.5640, email us at 
sales@lakeside-equipment.com, or visit www.lakeside-equipment.com 
for more product information.

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. ©

 2023 Lakeside Equipm
ent C

orporation.
[...]
Alternative water supply funding programs, like 
those offered in Florida, can fund recycled water 
projects. Drought-resiliency grants, green infrastruc-
ture grants and bonds, and community revitalization 
funds all have the potential to meet a state’s primary 
goals with water reuse solutions. Look for unusual 
opportunities; if in doubt, ask the funding program 
administrator to clarify what is allowed.  

Collaborate with regulators. Expanding into 
water reuse can be uncharted territory when your 
state has not developed its own regulations. When 
starting conversations with regulators, bringing a 
proposed solution instead of only asking questions 
can help get your proposed uses approved. Lean 
on the states that already have regulations to give 
your regulators vetted examples to build from. One 
great new tool out of the WRAP, the REUSExplorer, 
is an online resource for exploring reuse regulations 
by state and by proposed end use. Available on the 
internet, this tool can give you a place to start to 
understand your own state regulations and other 
examples you can use to initiate conversations with 
local regulators (see the water reuse section of epa.
gov for more information). 

Conclusion
While many states have not yet established clear 
roadmaps for water reuse projects, where there is 
a will, there is a way. Every water reuse facility that 
exists today began as a water scarcity or effluent 
management issue. As referenced in the WRAP, 
water utilities and private stakeholders across 
the United States can expect water scarcity to be 
an increasingly prevalent driver due to climate 
change—a factor that will likely introduce greater 
economic benefit to reusing water. Meanwhile, 
greater adoption of this technology and initiatives 
like the WRAP will help to fulfill the third driver— 
a supporting regulatory framework.

Just as non-potable reuse has grown over recent 
decades, many areas that have installed non-potable 

systems are now looking to potable reuse as a 
method to conserve water resources. California, 
Arizona, Florida, Colorado, and Texas are developing 
regulations for direct potable reuse to meet the ever-
growing demand while many areas of the country 
are starting to experience water scarcity, leading to 
the creation or expansion of reuse projects in places 
like Georgia, Oklahoma, Nevada, and New Mexico.

Fortunately, water scarcity is still a distant threat 
for most of the Northeast. As potable and non-
potable water reuse technology, funding, and regula-
tions progress, New England will continue to benefit 
from the paths laid by those in drier climates.  

References
•	Bluefield Research. (Sep. 2017). U.S. Municipal 

Wastewater Reuse: Project Pipeline Segmentation 
& Analysis, 2017–2030, pp. 19.

•	United States. Environmental Protection Agency. 
National Water Reuse Action Plan Online Platform 
(Nov. 1, 2022) https://www.epa.gov/waterreuse/
national-water-reuse-action-plan-online-platform 
Accessed Jan. 17, 2023.

•	Del Boccio, C. (2021) An Urban-Agricultural 
Partnership Delivers Recycled Water to California’s 
Central Valley. Journal AWWA 113, pp. 85–87.

•	WateReuse. (Nov. 18, 2022) WateReuse Celebrates 
One Year of the Bipartisan Infrastructure Package 
and Water Reuse Funding. https://watereuse.org/
watereuse-celebrates-one-year-of-the-bipartisan-
infrastructure-package-and-water-reuse-funding/. 
Accessed Jan. 17, 2023.

about the authors
•	Carrie Del Boccio is a registered civil engineer and 

serves as Woodard & Curran’s Municipal Recycled 
Water Practice Leader. As a practice leader, she 
works directly with clients to implement solutions 
to some of the most challenging recycled water 
issues. Ms. Del Boccio serves on the California 
Agricultural Reuse Committee and on the AWWA 
National Water Reuse Committee.

•	For more than 30 years, Jay Sheehan has supported 
water, wastewater, reuse, and remediation projects 
for public and private clients nationwide. As a regis-
tered professional engineer and certified operator, 
he has worked within both the Consulting and 
Operations & Maintenance groups at Woodard & 
Curran, partnering with clients to deliver compre-
hensive, innovative solutions that address their 
environmental and infrastructure needs.

hazenandsawyer.com

All Things Water

www.dewberry.com

ENGINEERING EXCELLENCE THAT  
IMPROVES QUALITY OF LIFE



20     NEWEA JOURNAL / SPRING 2023 NEWEA JOURNAL / SPRING 2023     21

 

feature

Membrane bioreactor for potable reuse—
validation of a full-scale flat plate MBR for 
virus and protozoa removal 
LARRY MORRIS, PhD, Kubota Membrane USA Corporation, Canton, Ohio

AMOS BRANCH, PhD, Carollo Engineers, Inc., Walnut Creek, California

CHAD MCBRIDE, Nevada County Sanitation, Nevada City, California

Mike Sullivan, Carlsen Systems LLC, West Hartford, Connecticut

Abstract | Pathogen removal performance of membrane bioreactors (MBRs) is critical to assess the 

technology’s potential in potable reuse treatment. MBRs present a technological advancement for these 

treatment trains compared to conventional activated sludge plants due to their ability to produce reuse 

quality effluent and their concise size. MBR effluent, devoid of total suspended solids and low in biochemical 

oxygen demand and turbidity, should be scrutinized for pathogen removal as well, as effluent with these 

qualifications will suit downstream potable reuse treatment technologies, such as reverse osmosis. To this 

end, a 10-year-old, microfiltration flat plate-style MBR wastewater treatment plant in Northern California, with 

no history of membrane replacement, was subjected to MBR validation testing for potable reuse. Human 

pathogens Cryptosporidium, Giardia, enterovirus, and adenovirus were examined over two years at the MBR 

facility and determined to be thoroughly removed from influent wastewater with average log10 reduction 

values of 4.2, 5.2, 4.1, and 4.1, respectively. In addition to human pathogens, surrogate microorganism 

removal performance was also examined to assess the validity of using surrogates to represent their 

corresponding human pathogens (based on similar size). the surrogate microorganisms investigated 

were Clostridium perfringens representing Cryptosporidium and Giardia, with male-specific and somatic 

coliphages and pepper mild mottle virus representing enteric viruses.

Keywords | Membrane bioreactor, microfiltration, flat plate, pathogen, potable reuse        

W
ater scarcity is a growing issue. Driving 
water scarcity is climate change and its 
related issues, meaning more reliable 
water sources must be established in 

many areas. The U.S. Drought Monitor indicates that 
large areas of the western and central United States 
are experiencing severe, extreme, and even excep-
tional drought conditions.1 Parts of New England 
are also being reported as abnormally dry by the U.S. 
Drought Monitor; this follows a trend of waterbodies 
east of the American West and Great Plains, such as 
the Mississippi and Ohio rivers, experiencing dry and 
moderate drought conditions.2, 3 

Water scarcity has governmental entities 
exploring alternative sources for drinking water, 
and regulating agencies, such as the California 
Division of Drinking Water (CA DDW), are pursuing 
non-traditional water sources.4 One sustainable 

option would be to recycle wastewater and reuse it 
as drinking water—that is, potable reuse.

Potable reuse has suffered from negative public 
response to such slogans as “toilet to tap,”5 but in 
more recent (and dire) times, potable reuse has had 
a resurgence in popularity due to its high-quality, 
sustainably produced water. Indeed, recycled 
wastewater for public consumption has been 
shown by some studies to be of higher quality than 
conventional surface drinking water.6 The posited 
question becomes how we include technologies such 
as membrane bioreactors (MBRs) in potable reuse 
treatment trains.

The answer is multifaceted and centered around 
technology validation and water quality regulations. 
Beginning with the latter, potable water must meet 
the Safe Drinking Water Act’s federal drinking water 
requirements; however, recycled water must also 

meet state-level requirements. In California, where 
the study in this paper was conducted, direct potable 
reuse (DPR) and indirect potable reuse (IPR) have 
quality requirements that are based on log10 removal 
values (LRVs) of the technologies used within the 
treatment trains. DPR must meet criteria of 20-log 
removal of enteric viruses, 14-log removal of Giardia, 
and 15-log removal of Cryptosporidium;7 meanwhile, 
IPR criteria follow the 12-, 10-, 10-log removal (virus, 
Giardia, and Cryptosporidium, respectively) rule. 
To reach the DPR criteria, many technologies are 
required, such as MBRs, reverse osmosis (RO), 
biologically active carbon filtration, activated carbon, 
chlorine, ultra-filtration, ultraviolet/advanced 
oxidation process (UV/AOP), ozone, etc., whereas IPR 
would require only MBR, RO, UV/AOP, and a buff-
ering zone prior to distribution, such as recharging 
an aquifer. In Massachusetts, only IPR has been 
approved for planned potable reuse, and each site 
must be reviewed case by case.8

Pathogen removal performance is normalized 
and represented on the log base-10 scale, as an LRV, 
due to the varying and high concentrations in the 
untreated wastewater, relative to the MBR filtrate, or 
treated water. This transformation is shown in the 
equation below:

LRV is convenient and to the point in expressing 
pathogen removal performance for technology vali-
dation, although the performance of the MBR can be 
observed from the actual pathogen concentration in 
the MBR filtrate.

In a potable reuse treatment train, each 
technology must be validated according to its 
performance, which includes scrupulous testing and 
analytical criticism. The validation testing in this 
paper follows the Membrane Bioreactor Validation 
Protocols for Water Reuse, published by The Water 
Research Foundation.9 Essentially, this publication 
presents a tiered validation method for MBRs:

•	Tier 1: LRV credits granted to MBRs, 1.0 for 
virus and 2.5 for protozoa (Giardia cysts and 
Cryptosporidium oocysts), based on an exhaustive 
review of available literature

•	Tier 2: Challenge testing of a specific technology 
to determine LRVs based on the most conserva-
tive, expected operating conditions

•	Tier 3: Demonstration of LRV correlation of 
pathogens with surrogate parameters intended to 
be measured online during ongoing operation

For Tier 2 challenge testing in California, MBRs 
require validation before including the technology 
in potable reuse treatment trains, if credited LRVs 
higher than Tier 1 values are desired. For future DPR 
process schemes, this will likely be essential due to 
CA DDW’s high removal requirements. Concerning 
public health, a conservative 5th percentile LRV will 
be the credited value to the technology for removal 
of a given pathogen.

Following the Tier 2 guidelines, validation testing 
was completed at Lake of the Pines wastewater 
treatment plant (WWTP) in Auburn, California, 
a full-scale MBR facility with microfiltration flat 
plate, submerged membrane units. The WWTP 
has a capacity of 1.2 mgd (4.54 ML/d) with a five-
stage Bardenpho (double denitrification) process 
including MBRs (final aeration), followed by UV 
disinfection and membrane thickening for sludge 
handling. Figure 1 depicts the process flow at the 
Lake of the Pines WWTP. This study analyzed MBR 
permeate only. The pathogen LRVs for human 
viruses (adenovirus, enterovirus, and noroviruses) 
and protozoa (Cryptosporidium and Giardia) exceed 
the Tier 1 default values. Average LRVs are >4.2 
for Cryptosporidium, 5.2 for Giardia, and 4.1 for 
enterovirus.10 

In addition to Tier 2 validation testing, surrogate 
microorganism testing was conducted to estab-
lish any correlation(s) with pathogen removal. 
Clostridium perfringens spores (C. perfringens) were 
assessed against protozoa due to size similarity. 
Male-specific and somatic coliphages, and pepper 
mild mottle virus (PMMoV) removals were compared 
to enteric virus removal due to size similarity 
with enteric viruses (see Table 1, next page, for size 
comparison of pathogens and surrogate microorgan-
isms). Coliphages are a typical surrogate for virus 
monitoring in wastewater treatment, while PMMoV 
is relatively new; it is a non-pathogenic virus to 
humans, infecting only peppers. Resulting from a 

Membrane bioreactor for potable reuse

 

𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿 =  log10 �
𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝑈𝑈𝑈𝑈𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝑈𝑈𝑈𝑈 𝑊𝑊𝑊𝑊𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶
𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝑇𝑇𝑇𝑇𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝑊𝑊𝑊𝑊𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶

�    

Anaerobic/Anoxic 1

Anaerobic/Anoxic 2

Raw
Wastewater

Coarse (4.0 mm)
Oil/Grease 
Removal

Fine (2.0 mm) 

Pre-Aeration 1

Pre-Aeration 2

Post-
Anoxic MBR 3 

 MBR 1

MBR 2 

MBR 4 

UV 
Disinfection

Discharge into
Magnolia CreekFigure 1.  

Process flow diagram for Lake of  
the Pines wastewater treatment plant



22     NEWEA JOURNAL / SPRING 2023 NEWEA JOURNAL / SPRING 2023     23

Membrane bioreactor for potable reuseMembrane bioreactor for potable reuse

high consumption of pepper-based products (e.g., 
hot sauces), the concentration of PMMoV is high 
in human fecal matter and therefore a potential 
candidate to monitor pathogens at WWTPs. PMMoV 
is rod-shaped with an approximate length of 318 nm 
and diameter of 18 nm.11

Surrogate correlations are arduous to confirm 
due to the several operative removal mechanisms in 
MBRs; absorption into and adsorption onto sludge 
flocs (pathogens and surrogates being removed by 
wasting), entrainment from the membrane, fouling 
onto the membrane (often called the biofilm or 
dynamic fouling layer), and finally bio-predation. 
The study’s conclusions are based on the similarity 
of LRVs and/or final MBR filtrate concentrations. 

MATERIALS AND METHODS
Below we discuss the sampling site, pathogen and 
indicator microorganism sampling, laboratory 
analysis, and data analysis.

Sampling Site
Sampling was performed at Lake of the Pines 
WWTP as part of the Tier 2 validation testing and 
surrogate microorganism testing. Figure 1 (previous 
page) illustrates the treatment process and sampling 
locations. Raw wastewater samples were taken after 
the fine screens (2 mm) and before the anaerobic 
zone. MBR filtrate samples were obtained directly 
from the MBR 1 permeate header via a spigot 
installed by the operations staff for this study; 
therefore, results are of one MBR train but can be 
considered to represent the combined MBR effluent. 
The submerged membrane units installed at Lake 
of the Pines WWTP are 14 ft high x 1.9 ft wide x 
9.6 ft long (4.29m x 575 mm x 2.925 m) microfiltration 
style units with nozzle-outlet, flat plate, chlorinated 

polyethylene membranes with an average pore size 
of 0.2 µm, and 1.45 m2 of filterable surface area.

Grab samples were acquired for influent waste-
water characterization, while composite samples 
were required for the MBR filtrate due to the low 
and often undetectable concentrations in the 
filtrate. Although Lake of the Pines has four MBR 
basins, only MBR 1 filtrate was scrutinized for 
pathogen removal performance.

Pathogen and Indicator Microorganism Sampling
The sampling protocol followed the Tier 2 guidelines 
for MBR validation in WRF 4997.9 The protocol 
includes 24 sampling events over a minimum of 
three months, capturing raw wastewater and MBR 
filtrate to be analyzed for Cryptosporidium, entero-
virus and microorganism surrogates, C perfringens, 
male-specific and somatic coliphages.6 Giardia can 
also be sampled in parallel with Cryptosporidium 
as it is captured by the same filter and is analyzed 
by the same EPA method (see Laboratory Analysis 
section below). PMMoV was chosen as an additional 